



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-05-28 14:26:26
Date of Next Testing: 2027-05-18 14:26:26
Product Name: **Polypropylene(PP)**
CAS Number: 9003-07-0
Specifications & Purity: melt index 12g/10min
Lot #: E2521051
SKU #: **P110850**
Version: **0**
Analysis #: **518569**
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Melt Flow Rate (230°C,2.16kg)	11.5-12.5	12.00000
Appearance (P110850)	Beads	Beads

John Su
QA & QC Manager